
ALCOSAN Clean Water Plan 
Section 9 – Alternatives Analysis 

 

 

 9 - 1 

9.0 ALTERNATIVES ANALYSIS 

Executive Summary: The Basin Planners (BPs) developed and evaluated control technologies 
and sites which formed the basis for the development of Site Alternatives.  From there, the BPs 
arrayed and sized viable Site Alternatives to formulate Basin Alternatives (described in Section 
9.4).  The Program Manager (PM) integrated the alternatives from all seven planning basins 
with complementary regional alternatives to form various system-wide alternatives.  Each 
system-wide alternative (described in Section 9.5.2) represented a complete plan to control 
ALCOSAN and municipal CSOs and SSOs, to a selected level of control.  As prescribed by the 
[...]
Run WWTP.   Primary influent and primary effluent pollutant characteristics were analyzed to 
facilitate evaluation of alternative scenarios for expansion of the WWTP for wet weather 
treatment. 

  



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 16 

This page is intentionally left blank to facilitate double-sided printing. 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 17 

Figure 9-5:  ALCOSAN Woods Run WWTP Site Plan 
 

 

 
  



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 18 

 
This page was intentionally left blank to facilitate double-sided printing  



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 19 

Primary influent and primary effluent daily flows and loading data for the Woods Run WWTP 
for this time period are summarized in Table 9-3 and Table 9-4, respectively.  Primary influent 
and primary effluent TSS, BOD and NH3-N concentrations are summarized in Table 9-5 and 
Table 9-6, respectively.  Maximum month flows and loads (BOD and TSS) correspond to the 
98th percentile value of the rolling 30-day average daily flow and load data, while maximum 
week flows and loads correspond to the 98th percentile value of the rolling 7-day (NH3-N) 
average of daily flow and load data. Maximum month and maximum week ammonia loadings 
are based on calendar months and weeks since primary effluent samples are typically tested 5 
days/week for ammonia.  Maximum day values correspond to the 98th percentile value of all 
daily flow and load data.  The BOD data are based on daily COD testing of primary influent 
and primary effluent samples and the historical COD:BOD ratio of 2:1. 
 

Table 9-3: Primary Influent Flows and Loads, 2004 through 2006 

Parameter Flow (mgd) BOD (lbs/day) TSS (lbs/day) NH3-N (lbs/day) 

Average Daily 191 156,694 224,167 10,303 

Maximum Month 220 278,117 314,944 13,951 

Maximum Week 224 281,460 366,248 16,061 

Maximum Day 225 308,046 501,548 19,910 

 
Table 9-4:  Primary Effluent Flows and Loads, 2004 through 2006 

Parameter Flow (mgd) BOD (lbs/day) TSS (lbs/day) NH3-N (lbs/day) 

Average Daily 191 79,018 66,925 9,332 

Maximum Month 220 117,736 100,130 14,432 

Maximum Week 224 130,900 126,830 16,675 

Maximum Day 225 164,290 148,032 19,751 

 

Table 9-5:   Primary Influent Concentrations, 2004 through 2006 

Parameter BOD (mg/L) TSS (mg/L) NH3-N (mg/L) 

Average 96 142 6.7 

Maximum Day  
(98th percentile) 

208 309 14.0 

 
  



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 20 

Table 9-6:   Primary Effluent Concentrations, 2004 through 2006 

Parameter BOD (mg/L) TSS (mg/L) NH3-N (mg/L) 

Average Daily 50 42 6.1 

Maximum Day  
(98th percentile) 

105 100 14.4 

 
Analysis of the three-year loadings data indicates the primary sedimentation tanks achieved 
removals of 50% BOD, 70% TSS and 9% Ammonia on average daily basis. 
 
To evaluate the feasibility of high rate operation of the primary sedimentation tanks during wet 
weather a primary stress testing program was performed during 2005 and 2006 This full-scale 
stress testing program investigated the performance of the primary treatment process at surface 
overflow rates up to 3,100 gpd/ft2(limited by tank hydraulic capacity as explained in Section 
9.2.2).  The wastewater sampling and testing conducted as part of this stress testing also 
provided the opportunity to further characterize primary influent and primary effluent during 
dry and wet weather without the influence of co-settled waste activated sludge (WAS).  Co-
settling of WAS in the primary sedimentation tanks is the current operating practice, however, 
separate WAS thickening facilities are proposed for future wet weather operations at the 
WWTP.  Table 9-7 summarizes the average primary influent and primary effluent TSS, BOD 
and ammonia concentrations during dry vs. wet weather.  
 

Table 9-7:  Average Daily TSS and BOD Concentrations During Primary Stress Testing 

Weather Conditions 

Primary Influent Primary Effluent 

BOD, 
mg/L 

TSS, 
mg/L 

NH3-N, 
mg/L 

BOD, 
mg/L 

TSS, 
mg/L 

NH3-N, 
mg/L 

Out of CSO (dry weather) 109 183 8.0 50 53 7.9 

In CSO (wet weather) 90 153 5.5 46 50 5.9 

Overall 104 174 7.2 49 53 7.3 

 
The distinction between dry weather conditions (Out of CSO) and wet weather conditions (In 
CSO) shown in Table 9-7 is based on the occurrences of CSO events defined as days when the 
water level in the Main Pumping Station at the WWTP exceeds an elevation of 685 feet.  Above 
this wet well level some CSO regulators in the regional conveyance system begin to overflow.  
The TSS, BOD and ammonia average characteristics of the primary influent exhibited some 
dilution in concentration during wet weather.  Also noted was the primary effluent TSS and 
BOD concentrations remained approximately 50 mg/L during dry and wet weather.  No 
ammonia removal was observed during the stress testing program.  The average BOD removals 
during dry and wet weather were 50% and 44%, respectively.  The average TSS removals 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 21 

during dry and wet weather were 68% and 61%, respectively.  For further information on the 
primary stress testing program refer to the primary treatment description in Section 9.2.2 below. 

 
9.2.2 Existing Treatment Processes Capacity for Wet Weather Treatment 

This section summarizes current conditions of the existing Woods Run WWTP treatment 
process along with an assessment of capacity for proposed wet weather treatment.  The current 
NPDES permit for the WWTP allows a daily discharge up to 250 mgd.  The estimated peak flow 
treatment capacity of the WWTP is 275 mgd. 
 
Appendix T (Bypass Demonstration) of the CD stipulates conditions for allowance of a bypass 
of all or any portion of the primary or secondary treatment process at the Sewage Treatment 
Plant.  Among these conditions includes a demonstration that the secondary treatment portion 
in its current form is properly operated and maintained and that the Sewage Treatment Plant is 
designed to meet secondary limits for flows greater than the Peak Dry Weather Flow plus an 
amount of Wet Weather Flow equal to 25% of Peak Dry Weather Flow.  ALCOSAN is in 
compliance with these requirements as follows: 
 

• ALCOSAN’s Consulting Engineer of Record (Chester Engineers) conducts quarterly and 
annual reviews of the WWTP operation and maintenance.  The most recent annual 
report to ALCOSAN (December 2011) certified proper operation and maintenance of the 
wastewater treatment facilities and NPDES permit compliance was achieved throughout 
fiscal year 2011 (October 2010 through September 2011).  
 

• The Peak Dry Weather Flow as defined in the CD is the annual average of the highest 
flow value for each day of Dry Weather Flow, in mgd.  Based on a review of the flow 
records for the Woods Run WWTP between years 2003 and 2008, inclusive, the Peak Dry 
Weather Flow ranged from a low of 185 mgd in 2006 to a high of 216 mgd in 2007.    
Thus, the Peak Dry Weather Flow plus 25% for the same time period ranges from 231 
mgd to 258 mgd.  The current secondary treatment peak flow capacity of the Woods Run 
WWTP is approximately 275 mgd, which complies with the CD requirements. 
 

Figure 9-6 shows the exiting wastewater and solids treatment processes which are further 
described below. 

  



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 22 

Figure 9-6:  Woods Run WWTP Existing Process Flow Schematic 

Main

Pumping

Station

Mechanically

Cleaned Bar 

Screens

Aerated Grit 

Collecting 

Tanks

Primary 

Sedimentation

Tanks

Aeration 

Basins

Final 

Settling 

Tanks

Chlorine 

Contact 

Tanks

G
ri
t 
a

n
d

s
c
re

e
n

in
g

s

T
o

 d
is

c
h

a
rg

e

Return activated 

sludge

Dewatering

Feed Tanks Centrifuges

C
o

-s
e

tt
le

d
 p

ri
m

a
ry

 a
n

d

w
a

s
te

 a
c
ti
v
a

te
d

 s
lu

d
g

e

Waste activated 

sludge

T
o

 l
a

n
d

fi
ll 

o
r 

la
n

d
 

a
p

p
lic

a
ti
o
n

Sludge/Lime

Mixers

Lime Storage

And Feed 

System

Polymer

Storage and 

Feed System

Lime

stabilized

cake

Incinerators

Ash

T
o
 l
a
n

d
fi
ll 

o
r 

R
e

u
s
e

T
o

 l
a

n
d

fi
ll

 

Main Pumping Station:  The Main Pumping Station includes a 40-foot diameter wet well that 
is 102-feet deep and receives wastewater via three main interceptors (Upper Ohio, Lower Ohio 
and Chartiers Creek).  There are six variable speed pumps located in the circular dry well 
around the outside perimeter of the wet well.    
 
Early planning efforts during the preparation of the Act 537 Plan considered the potential to 
expand the total capacity (all six pumps) of the Main Pumping Station to 875 mgd through 
replacement of the existing pumps with larger pumps.  Subsequent evaluation of the pumping 
station has lowered expectations for expansion of the existing pumping station for the following 
reasons: 

 

• Concern for adverse hydraulic conditions in the wet well and pump intakes; 
 

• Consideration of firm pumping capacity based on four of the six pumps in service; 
 

• Expectations of lower wet well operating level necessary to maximize conveyance 
capacity to the plant. 

 
ALCOSAN has proceeded with design of upgrades to the Main Pumping Station due to concern 
with potential failure of aging equipment.  This design work has determined a maximum unit 
pumping capacity of 120 mgd can be achieved through replacement with a larger pump.  This 
upgrade project will result in a firm capacity of 480 mgd for the Main Pumping Station. 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 23 

Headworks:  The headworks include the preliminary wastewater treatment processes of 
screenings removal and grit removal.  In 2007 ALCOSAN completed construction of the Interim 
Grit and Screenings project that added two bar screens and two grit settling tanks to the 
WWTP’s original four process trains.  The primary objective of this project was to increase the 
redundancy and reliability of the preliminary treatment process and provide a firm capacity of 
250 mgd with four of the six process trains in service.  With five of the six process trains in 
service the peak flow capacity of 275 mgd can be achieved.  
 
Wastewater pumped from the Main Pumping Station enters the Rack and Chlorination Building 
through an underground conduit where it is split between six bar screen channels.  Each 
mechanically-cleaned bar screen has a stationary rack of steel bars spaced ¾ inches apart and is 
cleaned by a front-mounted multi-rake system.  Screenings are conveyed via a belt conveyor to 
a roll-off, compacting dumpster in the adjacent Screenings Garage.  Screenings are continuously 
weighed in the dumpster and transported for landfill disposal.  After passing through the bar 
screen channels the wastewater enters a common effluent channel which functions to distribute 
flow between the in-service grit collecting tanks. 
 
The aerated grit collecting tanks are sized to provide a hydraulic detention time of 
approximately three minutes at a peak flow of 250 mgd with four tanks in service.  Grit 
removed from the tanks is conveyed via two belt conveyors to the adjacent Grit Garage and 
loaded into a tri-axle dump truck and transported for landfill disposal. 
 
There are also provisions to add sodium hypochlorite in the raw sewage conduit between the 
Main Pumping Station and Rack and Chlorination Building.  Referred to as the prechlorination 
application point, sodium hypochlorite was previously added for odor control prior to the 
construction of the Headworks and Primary Odor Control Facilities.  ALCOSAN no longer uses 
prechlorination on a routine basis.  Sodium Hypochlorite can also be added to the Main 
Pumping Station overflow structures (2) to provide some disinfection capability in the event of 
an emergency pumped overflow to the Ohio River.  
 
The capacity of the headworks is limited by hydraulic controls.  The weirs at the effluent end of 
the primary sedimentation tanks control the water surface elevation in the primary 
sedimentation tanks and in the headworks.  ALCOSAN has developed a hydraulic model of the 
treatment plant that predicts with six or more primary sedimentation tanks in-service and with 
at least five of the six bar screens and grit collecting tanks process trains in-service the peak flow 
capacity through the headworks is approximately 275 mgd.   
 
Primary Treatment:  The primary treatment process includes nine rectangular primary 
sedimentation tanks arranged side-by-side and separated into five west-side tanks and four 
east-side tanks.  Following preliminary treatment, the wastewater is conveyed via an 
underground conduit that splits flow between the east and west primary influent channels, 
which are aerated to keeps solids in suspension until entering the primary sedimentation tanks.  
Each primary sedimentation tank includes four longitudinal chain and flight sludge collecting 
mechanisms arranged in separate bays.  A cross collection screw conveyor is located in a trough 
along the influent end of each tank which conveys settled sludge to a sump from where it is 
pumped to the Dewatering Feed Tanks.  There are four primary sludge pumping stations with a 
total of 13 recessed impeller centrifugal pumps. 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 24 

 
Waste activated sludge from the aeration basins is currently pumped to the primary influent 
channels and co-settled in the primary sedimentation tanks.  Scum is removed from the primary 
sedimentation tanks using the chain and flight mechanisms and motor-operated tipping 
troughs.  The collected scum is then pumped to the Dewatering Feed Tanks where it is blended 
with the co-settled sludge. 
 
Effluent from the primary sedimentation tanks overflows v-notched weir troughs into a 
common aerated effluent channel.  There are separate primary effluent pipes extending from 
the primary effluent channel to the influent channels of the eight aeration basins.  Flow 
distribution between the aeration basins can be controlled using the flow meters and regulating 
valves in the primary effluent piping contained in underground Flow Regulating Chambers.   
The flow meters in these chambers are also used to monitor and report the total plant flow. 
 
The primary sedimentation tanks are completely covered for odor control by cast-in-place 
concrete covers over most of the tank surface with buildings constructed over three areas where 
access is needed to operate the facilities (i.e., collector drives, scum troughs and effluent weirs).  
A two-stage counter-current odor control facility is located on top of the western-most 
sedimentation tank (Tank No. W-4) and in conjunction with a network of fiberglass ducts and 
make-up air units evacuates and treats foul air from under the tank covers and within the access 
buildings. 
 
The physical design parameters of the primary sedimentation tanks are summarized in 
Table 9-8. 
 

Table 9-8:  Primary Sedimentation Tanks Physical Design Parameters 

Tank 
No. 

Length 
(feet) 

Width 
(feet) 

Side Water 
Depth (feet) 

Surface Area 
(square feet) 

Volume   
(million gallons) 

Weir Length 
(feet) 

W-4 280 70 15 19,600 2.2 252 

W-3 280 67 15 18,760 2.1 244 

W-2 280 67 15 18,760 2.1 244 

W-1 280 67 15 18,760 2.1 244 

W-0 280 61 14 17,080 1.8 212 

E-0 280 61 14 17,080 1.8 212 

E-1 280 67 15 18,760 2.1 244 

E-2 280 67 15 18,760 2.1 244 

E-3 280 67 15 18,760 2.1 244 

Totals 166,320 18.4 2,140 

Averages 18,480 2.0 238 

  
Currently the primary treatment process is normally operated with six tanks in service which at 
a peak flow of 250 mgd results in an average surface overflow rate (SOR) of 2,250 gallons/day/ 
square foot (gpd/ ft2).  Although this SOR exceeds the DEP guideline (Maximum peak hourly 
[...]
points in the interceptors. These simulations were performed with the same model used for the 
storage and pump-back analysis described above.  Historic flow monitoring records were also 
used for investigating potential sites at locations not specifically identified in the models.  Eight 
sites were identified as potential locations for satellite treatment facilities as shown on 
Figure 9-16 including: Chartiers Creek, Saw Mill Run, Turtle Creek, Upper Allegheny North 
Shore and South Shore, Upper Ohio, Streets Run and Lowries Run.    

 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 63 

Figure 9-16:  Bypass Demonstration – Conceptual Locations for Satellite Wastewater Treatment Facilities 

 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 64 

It should be noted that the identification of potential satellite treatment locations was not based 
on the feasibility of procuring the land required for the treatment facilities, or likelihood of local 
approval, but rather on the ability to convey flows to the treatment facilities and provide 
sufficient land area to construct the facilities. 

The Chartiers Creek site is a triangular parcel located on the west shore of the Ohio River near 
Brunot Island. The site is 25 acres and bordered on the north by Robb Road, on the east by River 
Road and the Ohio River, on the south by River Road and Chartiers Creek and on the west by 
railroad tracks. Flow to a Chartiers Creek satellite treatment facility could be diverted from the 
vortex and junction chamber O-07.  

The Turtle Creek site is a rectangular parcel located on the north shore of the Monongahela 
River near the Thomson Steel Works, across the river from Kennywood Park. The site is 15 acres 
and is bordered on the northeast by railroad tracks, on the southeast by 11th Street, on the 
southwest by the Monongahela River, and on the northwest by Seventh Street. Flow to a Turtle 
Creek satellite treatment facility could be diverted from the deep-tunnel interceptor, 
downstream of regulator structure M-60.  

The Upper Allegheny – South Shore site is a rectangular parcel located on the south shore of the 
Allegheny River downstream of the 62nd Street Bridge. The site is 13 acres and is bordered on 
the north by the Allegheny River, on the east by 57th Street, on the south by railroad tracks, and 
on the west by a privately-owned parcel. Flow to the Upper Allegheny satellite treatment 
facility could be diverted from the deep-tunnel interceptor, close to regulator structure A-35. 

The Upper Ohio site is a collection of parcels located along the east shore of the Ohio River 
between the Woods Run WWTP and the West End Bridge. The overall site is 39 acres and is 
currently owned by a number of private, commercial, and governmental parties. The site is 
bordered on the north by Branchport Street to the east by Metropolitan Street, to the south by 
North Avenue, and to the west by railroad tracks and the Ohio River. Preble Avenue bisects the 
site. Flow to an Upper Ohio satellite treatment facility could be diverted from the deep-tunnel 
interceptor, downstream of regulator structure O-38.  

The Saw Mill Run site is a collection of parcels located along the west shore of the Ohio River 
near the West End Bridge.  The overall site is 14 acres and is currently owned by a number of 
private, commercial, railroad and government parties.  The site is bordered on the north by the 
West End Bridge, to the south by the entrance to the Duquesne Incline and Station Square 
properties, to the east by the Ohio River and to the west by Carson Street.  Flow to a Saw Mill 
Run satellite treatment facility would be diverted from the 48-inch diameter interceptor just 
upstream of regulator structure O-14 and the river crossing. 

The Streets Run site is vacant property located along the south shore of the Monongahela River 
near the Glenwood Bridge.  The site is approximately 23 acres and bordered on the north by the 
Monongahela River, to the south and west by railroad tracks and to the east by Sandcastle.   
Flow to the Streets Run satellite treatment facility would be diverted from the 96-inch 
Homestead Trunk Sewer and 33-inch Streets Run Trunk Sewer just upstream of the river 
crossing drop shaft structure A-42A. 
 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 65 

The Upper Allegheny – North Shore site is a rectangular parcel located on the north shore of the 
Allegheny River near the 62nd Street Bridge. The site is approximately 12 acres and includes four 
privately-owned and developed commercial properties. It is bordered on the north by Pine 
Creek and Route 28, on the east by private property, on the south by railroad tracks and the 
Allegheny River, and on the west by Pine Creek. Flow to the Upper Allegheny – North Shore 
satellite treatment facility would be diverted from the shallow cut interceptor, close to regulator 
structure A-68. 
 
The Lowries Run site is a collection of parcels located along the north shore of the Ohio River 
near the Emsworth Lock and Dam.  The overall site is approximately 8 acres including several 
privately-owned residential, commercial and light manufacturing properties.  The site is 
bordered on the north by Route 65, to the south by railroad tracks and the Ohio River, to the 
east by Lowries Run and to the west by abutting privately-owned properties.  Flow to a Lowries 
Run satellite treatment facility would be diverted from the 24-inch Lowries Run interceptor and 
12-inch sewer from Emsworth upstream of the Lower Ohio Interceptor near regulator structure 
O-15. 
 
Based on review of flow records, conveyance system models and existing site conditions the 
average daily and peak wet weather flow capacities of the eight potential satellite treatment 
sites are summarized in Table 9-22.   
 
In order to develop satellite treatment facility alternatives, it is necessary to make several 
planning-level assumptions as to the level of treatment required and the treatment processes 
used. For this analysis, the following wastewater treatment assumptions were made. 
 

• Since the satellite facilities are located along the main rivers it was assumed they would 
have NPDES discharge limitations similar to those at the Woods Run WWTP 

 

• Primary treatment followed by secondary treatment using an activated sludge process 
would be provided for the two larger (Chartiers Creek and Upper Ohio) facilities (i.e., 
average daily flow greater than 20 mgd) 

 

• Secondary treatment for the smaller satellite treatment facilities (average daily flow = 20 
mgd, or less) would be provided using a sequencing batch reactor process without 
primary treatment 

 

• UV disinfection would be used at all facilities 
 

• Sludge thickening, dewatering and lime stabilization solids handling processes would 
be provided at all but the Upper Ohio site 

 

• At the Upper Ohio site, sludge would be pumped to the Woods Run WWTP solids 
handling process due to its close proximity 

 

 

 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 66 

Table 9-22:  Potential Satellite Treatment Plant Locations and Treatment Capacities 

Facility Name/Location 
Nearest ALCOSAN 

Interceptor Structure 

Average 
Daily Flow 

(mgd) 

Peak Wet 

Weather Flow 

(mgd) 

Chartiers Creek O-07 40 120 

Saw Mill Run O-14 10 40 

Turtle Creek M-60 17 68 

Upper Allegheny – South Shore A-35 20 80 

Upper Ohio O-38 73 217 

Streets Run M-42A 10 40 

Upper Allegheny – North Shore A-68 5 20 

Lowries Run O-15 5 15 

Totals  180 600 

 
For planning purposes, it was assumed the satellite treatment facilities would be comprised of 
the following major unit processes: 

• Influent pumping station 
 

• Mechanical bar screens 
 

• Aerated grit chambers 
 

• Primary clarifiers (Chartiers Creek and Upper Ohio sites only)  
 

• Aeration tanks and secondary clarifiers (Chartiers Creek and Upper Ohio sites) or 
sequencing batch reactors (Saw Mill Run, Streets Run, Turtle Creek, Lowries Run and 
Upper Allegheny sites) 

 

• UV disinfection 
 

• Cascade post-aeration 
 

• Sludge holding tanks and sludge pumping station (Upper Ohio site only) 
 

• Onsite sludge processing, including gravity belt thickeners for waste activated sludge 
thickening, centrifuge dewatering and lime stabilization (Chartiers Creek, Saw Mill Run, 
Streets Run, Turtle Creek, Lowries Run and both Upper Allegheny sites) 

 



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 67 

• Odor control for headworks, primary treatment (where provided) and solids handling 
facilities using two-stage chemical scrubbers (similar to Woods Run WWTP).  Certain 
areas may require additional odor control provisions due to location in sensitive areas; 
however, the need for higher levels of odor control was not evaluated in this analysis. 

 
Conceptual design criteria for each unit process are described in detail below. Most of the 
design criteria are based on requirements published in the 1997 DEP Domestic Wastewater 
Facilities Manual. Many of these design criteria are similar to what is outlined in the 
Recommended Standards for Wastewater Facilities 2004 edition (generally referred to as the “10 
State Standards”). 

Note that a peaking factor (for peak-wet-weather-to-average flow) of 3.0 is used for sizing the 
Chartiers Creek and Upper Ohio satellite facilities. This peaking factor, which is higher than 
what is typically used for design of secondary treatment facilities, assumes that the biological 
process would be operated in conventional plug-flow mode during average flows and contact 
stabilization/step-feed mode during peak wet-weather flows. Preliminary analyses suggest that 
making this conversion could potentially increase the plant’s capacity during wet weather flows 
to three times its average dry weather capacity.  

The Upper Allegheny, Turtle Creek, Saw Mill Run, Streets Run and Lowries Run satellite 
facilities were sized using a peaking factor of 4.0 which is at the high end of the peak flow range 
for an SBR facility.  A peaking factor of 3.0 was used for the Lowries Run SBR facility based on 
the flow monitoring records in the Lowries Run interceptor. 

The cost evaluation for satellite treatment was based on a present worth analysis including 
estimated capital costs for initial construction; the present worth of future renewal and 
replacement capital costs and the present worth of annual operation and maintenance cost over 
the planning period of 2018 through 2046.  

The capital costs for the satellite treatment alternatives include the sum of the estimated 
construction costs and the estimated non-construction costs. Preliminary quantity takeoffs were 
made for the following items: 

• Buildings (on a square foot basis) 

• Process tankage, channels, and major structures (quantity takeoff of site work and 
concrete) 

• Major equipment (e.g., unit rates based on vendor planning quotes for pumps, screens, 
grit handling equipment, conveying equipment etc.) 

• Property values based on Allegheny County assessment records 

• Demolition of existing structures (on a square foot basis)  

Unit costs and allowances for the planning-level construction cost estimates were developed for 
this project. The capital costs of alternatives are expressed in base year 2008 US dollars. For the 
purposes of present worth calculations, capital costs are not inflated to the anticipated mid-



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 68 

point of construction. Each non-construction cost is calculated as a percentage of the estimated 
construction cost. Estimated capital costs are shown in Table 9-23A.   
 

Table 9-23A:  Summary of Satellite Treatment Estimated Capital Costs 

Plant Names  

Design Flows, mgd 
Estimated Capital Costs,  

$ millions 

Average  
Daily 

Peak Wet 
Weather 

Treatment 
Plant 

PW of Future 
Renewal and  
Replacement 

Chartiers Creek 40 120 $508 $17 

Turtle Creek  17 68 $250 $14 

Upper Allegheny – South Shore 20 80 $289 $16 

Upper Ohio  73 217 $697 $17 

Saw Mill Run 10 40 $214 $12 

Streets Run 10 40 $193 $12 

Upper Allegheny – North Shore 5 20 $144 $9 

Lowries Run 5 15 $141 $9 

 
The O&M costs developed for the satellite treatment alternatives include materials, labor, 
electricity, and chemical costs associated with building use and equipment operation for all 
liquid treatment and solids handling processes. Residual disposal costs are also estimated for 
landfill disposal of screenings and grit and for landfill or land application of stabilized biosolids 
as currently conducted at the Woods Run WWTP.  

Unit costs for satellite treatment plant O&M estimates are: 

• Maintenance and operations staff: average ALCOSAN labor rates; 

• Electricity: $0.09/kWh; 

• Caustic for odor control: $0.40/lb; sodium hypochlorite for odor control: $0.66/lb; 

• Maintenance materials cost: 20 percent of maintenance labor costs.  

The annual O&M costs and equivalent present worth over the 28-year planning period for the 
satellite treatment alternatives are summarized in Table 9-23B. 
 
 
 
 

  



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 69 

Table 9-23B:  Summary of Satellite Treatment Facilities Present Worth 

Satellite Plant 

Design Data Summary 
Satellite Treatment 

Present Worth ($ millions) 

Average 
Daily Flow, 

mgd 

Peak 
Capacity, 

mgd 

Initial 
Capital 
Cost 

PW of 
Annual 
Costs 

PW of Future 
Renewal & 

Replacement 

Total 
Present 
Worth 

Chartiers Creek 40 120 $508 $119 $17 $644 

Turtle Creek 17 68 $250 $59 $14 $323 

Upper Allegheny  

     South Shore 
20 80 $289 $66 $16 $371 

Upper Ohio 73 217 $697 $211 $17 $925 

Saw Mill Run 10 40 $214 $38 $12 $264 

Streets Run 10 40 $193 $39 $12 $244 

Upper Allegheny  

     North Shore 
5 20 $144 $29 $9 $182 

Lowries Run 5 15 $141 $29 $9 $179 

 
Plant Expansion Scenarios A-1 to A-4 includes maximum secondary treatment bypass of 305- to 
325- mgd at the Woods Run WWTP.  In lieu of this wet weather bypass there are four possible 
combinations of satellite facilities to provide a total peak flow capacity of 305- to 325-mgd as 
shown in Table 9-24.  These combinations of satellite treatment facilities, referred to a Scenario 
SST-600, result in estimated PW lifecycle costs ranging from $1.4- to $1.6-billion.  The satellite 
treatment alternatives are approximately three times the Scenario A lifecycle PW cost range of 
$550 to $590 million. 
 

 

  



ALCOSAN Clean Water Plan 
Section 9 - Alternatives Analysis 

 

 

 9 - 70 

Table 9-24: Scenario SST-600 Combinations of Satellite Treatment Facilities 
and Present Worth Costs 

 

Satellite Plant 

Combinations* 

Design Data Summary 
Satellite Treatment 

Present Worth ($ millions) 

Average  

Daily Flow  

mgd 

Peak 

Capacity 

mgd 

Initial 

Capital 

Cost 

PW of 

Annual 

Costs 

PW of 

Future 

Purchases 

Total 

Present 

Worth 

UO, TC, & UANS 95 305 $1,091 $299 $40 $1,430 

UO, UASS & LR 98 312 $1,127 $306 $42 $1,475 

UO, UASS & UANS  98 312 $1,130 $306 $42 $1,478 

CC & UO 113 337 $1,205 $330 $34 $1,569 

UO, UASS, UANS, & LR 103 332 $1,271 $335 $51 $1,657 

 

*CC = Chartiers Creek,  TC = Turtle Creek,  UASS=Upper Allegheny South Shore,  UO=Upper Ohio,  SMR=Saw Mill 
Run,  SR=Streets Run,  UANS=Upper Allegheny North Shore,  LR=Lowries Run 

 
Plant Expansion Scenario B includes a maximum secondary treatment bypass of 125 mgd at the 
Woods Run WWTP.  This is approximately equal to the peak flow capacity of the Chartiers 
Creek conceptual satellite treatment plant (120 mgd).  The estimated PW lifecycle cost of the 
Chartiers Creek satellite plant is $644 million compared to the Scenario B estimated PW lifecycle 
cost of $513 million.  However, since the use of high-rate clarification for core flow treatment at 
the Woods Run WWTP was rejected by the EPA, this comparison is academic and not 